

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-11-27 19:08:19

Date of Next Testing: 2028-11-26 19:08:19

Product Name: **Poly(acrylonitrile-co-butadiene)**

CAS Number: 9003-18-3

Specifications & Purity: Acrylonitrile 41%, viscosity 50 (100 °C)

Lot #: K2527673

SKU #: **A1375675**

Version: **1**

Analysis #: **583079**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Content of Acrylonitrile(wt.)	40-42 (%)	41.00000 %
Mooney viscosity (100°C)	45-55	50.00000
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance(A1375675)	Slab	Slab



John Su
QA & QC Manager